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Shortster Mini-Bike
Model 1006-3015

Off-Road use ONLY

No                  PartNo                         Description                                                                                                     Qty

(1) 3161003 Knobby Tire 350x10 2
(2) 3171001 Tube 350x10 2
(3) 3192000 Rim Assembly w/ Bolts & Loc-Nuts 2
(4) 3221101 Bearing 5/8" ID x 1 3/8" w/ Snap Ring 4
(5) 3001511 Front Axle Bolt 5/8" x 6 3/4" Grd 5 1
(6) 3451855 Front Wheel Spacers 2
(7) 3011503 Castle Nut 5/8" & Cotter Pin 1
(8) 3571100 Front Springs 2
(9) 3532001 Upper Spring Retainer 1
(10) 3532000 Front Fork 1
(11) 3592004 Fender Mount Plate 1
(12) 3371100 Fender Front 1
(13) 3362000 Steering Mount Tube Assy. 1
(14) G270 Bearing 5/8" ID x 1 3/8" OD 2
(15) 3292000 Foot Peg 2
(16) 3091200 Head Light 1
(17) 3011502 Handle Bar Bolts & Lock Nuts 4
(18) 3362003 Upper Handle Bar Clamp 1
(19) 3362001 Lower Handle Bar Clamp 1
(20) 3521100 Brake Lever Assy. 1
(21) 3581102 Dummy Grip 1
(22) 3362004 Handle Bar 1
(23) 3581100 Twist Throttle Kit 1
(24) 3301100 Brake Cable 1
(25) 3371101 Gas Tank Cover w/ Hinge & Latch 1
(26) 3592001 Gas Tank Support 1
(27) 3090738 Ignition Switch 1
(28) 3090959 Fuse Holder 1
(29) 3231100 Sprocket #41-10T 3/4" Bore 1
(30) 3311100 Chain #40-94P 1
(31) 3231101 Sprocket 60T Punched 1
(32) 3372001 Chain Guard 1
(33) 3351100 Seat 1
(34) 3592003 Brake Light Switch Bracket 1
(35) 3091301 Brake Light Switch 1
(36) 3092002 Tail Light Assy. 1
(37) 3521101 Brake Caliper 1
(38) 3091519 Wire Harness 1
(39) 3001509 Shoulder Bolts 1/2" x 1" 2
(40) 3531513 Rear Shock Absorber 2
(41) 3570205 Spring 2
(43) 3001510 Rear Axle Bolt 5/8" x 8 3/4" Grd 5 2
(44) 3521103 Brake Caliper Bracket 1
(45) G204 Bearing 5/8" ID x 1 3/8" 1
(46) 3201100 Rear Wheel Hub 1
(47) G903 Bearing 2
(48) 3532003 Swing Arm Mount Bracket 1
(49) 3221100 Bearing Sleeve 2 1/16" OD 1
(50) 3567003 Rear Swing Arm w/ Bearings 1
(51) 3532002 Rear Pivot Jackshaft Tube 1
(52) 3451890 Jack Shaft 1
(53) 3502001 Frame Painted 1
(54) 3391101 Series 30 Driven Unit 1
(55) 3371102 Belt Guard 1
(56) 3381100 Belt 203594 1
(57) 3391100 Series 30 Driver Unit 203814 1
(58) 3130138 Tecumseh 6hp Engine w/ Alt 1
(60) 3372000 Rear Wheel Skirts 2
(61) 3592010 Kick Stand & (1) 1/2" Push Ring 1
(62) 3002000 Button Head Socket Cap Screw 5/16" - 18 x 1/2" 2


